HH”

Wastewater Feasibility Study

Regusci Winery, Major Modification to Use Permit P16-00307
& Request for Exception to Road and Street Standards
Planning Commission Hearing Date, November 15, 2017



)

DELTA CONSULTING & ENGINEERING‘
OF ST. HELENA |

I

|
N
y \\ \\

L

WASTEWATER FEASIBILITY REPORT

FOR THE

REGUSCI WINERY
USE PERMIT MODIFICATION

LOCATED AT

5584 SILVERADO TRAIL
NAPA, CA 94558

COUNTY: NAPA
APN: 039-030-023

REPORT DATE: JUNE 7, 2016

PREPARED FOR REVIEW BY:

NAPA COUNTY PLANNING, BUILDING, AND ENVIRONMENTAL SERVICES
1195 THIRD STREET
NAPA, CA 94559

Nepa County Planning, Building
& Environmental Services

1104 ADAMS STREET, SUITE 203, ST. HELENA, CALIFORNIA 94574
707-963-8456 TELE + WWW.DELTACIVIL.COM + 707-963-8528 FAX
[...]
DELTA CONSULTING & ENGINEERING

OF ST. HELENA

Minimum Storage Volume; 75,000 |gallons
Distribution System?| Combined
Estimated #
Available Total WW | Average WW Available
Application | Generated | Daily Flow | Volumetobe | Storage?

Month | Day/mo Days' (gallons) (g/d) Irrigated® (days): | Storage Met:
Jan 31 10 91,887 3,045 80,000 24.6 ok
Feb 28 10 86,397 3,161 75,000 23.7 ok
Mar 31 15 97,887 3,235 75,000 23.2 ok
Apr 30 15 104,232 3,546 105,856 211 ok
May 31 31 105,612 3,493 110,075 21.5 ok
Jun 30 30 111,958 3,813 751,790 19.7 ok
Jul 31 31 113,878 3,751 499,725 20.0 ok
Aug 31 31 155,878 5,111 805,331 14.7 ok
Sep 30 30 169,426 5720 699,977 13.1 ok
Oct 31 31 166,279 5,439 66,221 13.8 ok
Nov 30 15 137,034 4,640 75,000 16.2 ok
Dec 31 10 91,887 3,045 80,000 24.6 ok

1) Application Days is a function of the particular month's percentage of annual rainfall. See "Calculated No Rain Days" on
the "Precipitation & Evaporation" page.

2) Available Storage assumes pond is empty at beginning of month. Pond shall provide the number of days storage shown.
If the sum of Available Application Days and Available Storage Days is greater than the number of days in the month,

adequate storage is provided.

3) Volume to be irrigated is based on the irrigation needs of the vineyards and the pond water balance. See "Pond Water

Balance" page.

Regusci Winery

Wastewater Flow, Water Use and Pond Balance

Page 7 of 8

June 7, 2016



910z ‘2 sunp 9 Jo g afied 80UBjeg puOd pue as() I8jep ‘MO|4 Jajemalsep
Kisuip, 10snbay

“uonebiuy Joj Jejem Juaioiyns papinoid o} puod sy} juswajddns o) pasinbe aq [IIm [|am SU} w0l Jejem ‘syiuow uonebiu preksuin yead Buung (e

‘puod sy} Wouj Jajem Pajokaal SS30X9 ses|al
0} pauinbay s} yoseyy yBnoayy JaquisnoN Buunp sawnjoa uonebiul predsulp *Auedwoo juswabeuew preksuin Aq papiroid 1890300 ybnoayy judy Buuinp Juswainbar uoljebil preksulp (g

"San|eA 9say} Uo sjiejep Joj afed ,uoieiodens g uonepdioald, 993 (|
:s9j0u pue suondwnssy

820'810°C 898'9/1 992'€0¢ Gl6'eeh's §GeeeY) 168'6€0°E 10l
0 duInjoA puod 000'G2 GEG'LYE §862LT 66€°L€ 28e'y 116'669 9cy'691 000'G¢e des
0 8uWnjoA puod 000622 181969 L8111y 1861 Ly8'9 1££'G08 8/8'951 000'62¢ bny
0 8WnjoA puod 000622 611°06¢ 611'591- 8280} 00}'G) ScL'66Y 88°CL1 000'62¢ e
O 8WNjoA puod 000'5¢¢ 181'9%9 /816l 12T 189'7¢ 06L'1G. 896°LLL 90e"H1C une
YO 3unjoA puod 90€'1¥2 0 90€'L 1T L08 9e8'1€ G004} 19'501 162'L1T Repy
MO SWNjOA puod 167112 0 162112 L1 868'7€ 998'504 28201 EvL'ElE 1dy
MO SWNjOA puod evLELe 0 EVLELE 90¢'L 8£0'62 00052 198'/6 885'81¢€ Al
)0 8WnjoA puod 885°8LE 0 835'91€ Ghi's y6Y'€2 00052 16€'98 0v5'62€ a4
MO 8WNjoA puoy 0vS'see 0 0v5'See gL'yl y9E'G1 00008 18916 98871 uer
0 8WnjoA puod 988'71¢ 0 988'%1E 01812 5000 00008 /8916 61'16¢ %37
M0 dWnjoA puod ¥61°16C 0 61162 26v'L2 9/9'G 00052 ¥E0'LEL £vE'L0C NON
0 duwnjoA puod £¥€'200 0 £ve'L0C ¥2E'9¢ 6E0'Y 122'99 6/2'991 00054 6]
%9349 yide( puod (suojeb) ((suojeb) (suoyeb) ,(suojeb) (suojen) [(suojieb) (suojeb) (suojeb) yjuopy Yiuop
YIUON JO PUT  [1lap, w0y U] Jojepy|  @WNjoA puod InQ uonesodenz |uonebu prefauip | 181BM PBjohosy jo BujuuiBag
Je swnjoA puod BIA INQ Jaje Je SWn|OA puod
suojieb| 000°5zeg ‘swnjop abesany puod
(y-0e 1) suojjeB| 158'Gze :awnjop Xe puod

' VN3T3IH *LS d0
ONIY3IINIONZT 8 ONILTNSNOD viiaa




'DELTA CONSULTING & ENGINEERING

OF ST. HELENA !

APPENDIX 2
Site Plans

Regusci Winery
Wastewater Feasibility Report



S SRS Y R Wi =
SEE UTILITY PLAN SUBMITTED WITH USE PERMIT
| i MODIFICATION PACKAGE FOR ADDITIONAL
» |- WASTEWATER SYSTEM DETAILS AND EXISTING ;
T WASTEWATER SYSTEM LAYOUT. 5

—--‘-\,-n——“_— —

CA

| <> RESIDENCE 2

<P> TANKS FOR LYVE [£* - | . i
SYSTEM TO BE LOCATED sy B e <E> BARREL
INSIDE (3) <E> SILOS | "\ | | STORAGE
IR e <E> VINEYARD s g
| MANAGEMENT OFFICES
MRS

REGUSCI WINERY
WASTEWATER SYSTEM SITE PLAN

NAPA

<E> WINERY & & |
TASTING ROOM = | S8 e

! DIVERSION VALVE

<E> OFFICES & .
CARETAKER'S DWELLING

<P> POND FILTRATION
AND PUMPING SYSTEM

707-963-8456 + 707-963-8528 FAX

DELTA CONSULTING & ENGINEERING
OF ST. HELENA

1104 ADAMS STREET, SUITE 203 - ST. HELENA, CALIFORNIA 94574

AS NOTED

06/01/2016

SCALE

SITE PI_AN o " ) | s o | | o | B o | - I o o | o | Scale in feet




VdVN XV 82S8-E96:L0L + OSVS-E96-LOL £¢0-0€0-6€0 ‘Ndv

Z<l_n_ V*OOI_m Dm<>mz_> Y4SY6 VINHO4IMYD 'VNITIH 'LS - €02 TUNS ‘1334IS SWVAY 1O | 09L0 #dor

e bl o JTVOS OLLION  ‘31V0S
ONINIANIONT 8 ONILINSNOD VI1aqg
AdINIM 10SNOIY 910¢/10/90  :3Lvd

ot

NOT TO SCALE

T

4

i

:21
T®
-
= B
L
1=
AV
Vv

BLOCK 11
% 0.41 ACRES &

ST S IEREIN 14

s

(oo

4 o,

LR THIRRRIT ju.lliiiilhlf.[uuﬂjinn.wu‘uu“;

-5, AND 8 WILL BE IRRIGATED BY RECYCLED WATER

¥ AND SUPPLEMENTED WELL WATER.

84 BLOCKS 6

7 AND 11 WILL BE IRRIGATED BY WELL WATER ONLY.

BLOCKS 1

8 VINEYARD IRRIGATION NOTES:
VINEYARD BLOCK PLAN

AR E e AL e




13084 ML OL ALV I3 NOLYIROAN LSTUV) 4 EINIS U2

Xvd 82SB8-E€96°L0L + 9SVE-E96-L0L
PLSP6 VINMOJITYD 'VNITIH ‘1S - €0 ILINS ‘13IULS SWVAY YO |

v

' VNITIH 1S 40
mUZ_ENm_Z_UZNumQZE.JDWZDU<-—.|_ND

NV1d ALITILN TIVEIAO
NOILVYOI4IAON LINY3d 3SN

VYL OQYHIATIS ¥8SS
AHANIM 10SN93Y

<E>RECYCLINGAND +

&= 3

APPROXIMATE LOCATION OF <E>WATER |
TREATMENT BACKWASH DISPOSAL AREA

@< noweaion’
| POLY TANKS FOR WATER -

= L E

—J [ C3I (L3

'WATER TANKS *

REGUSCI WATER SYSTEM.

WINERY AND ARE NOT A PART OF THE
~ (4)<E>10,000 GALLON

TANKS AND WELL #3 SERVE CLOS DU VAL

NOWATER LINE

<E> WATERLINE FROM WELL &
CROSS-CONNECTION

#3 CLOS DU VAL WINERY

st

TO VINEYARD BLOCK 6

e

p—

Claitr e g

e et
VINEYARD BLOCK 2 ;

VINEYARD BLOCK 3

eetmnatig

s S

e

oo apbom e e e B bt

<E> YOUNTVILLE RECLAIMED WATER LINE

- TANK FOR RESIDENTIAL
FIRE PROTECTION

D e

<E> WATER MAIN LINE A FROM
<E> WATERSTORAGE TANKS |

. <E>WATERMAINLINEBFROM |

 <P> STEEL WATER STORAGE TANK T

| REPLACE <E> TANKS. MINIMUM OF 6,000
GALLONS OF STORAGE TO BE PROVIDED.

IOWN IS

BLOCK 4 B

11 TOVINEYARD

TOVINEYARDBLOCKS =]

E
g
3
g
&
:
B
&
£
g
g

&l
z
=3
@
2
:
g
gl

%
L]
g
o
m
=
o
:
£
]
2
:

OVERALL UTILITY PLAN

(7}
jod
e
o
b=
=
5
o
E
P |
=
=

31 [



T v \ ’ "\ <E> WATER MAIN LINE A FROM . ho SR e ) . “
e e o e TS : R 2 <E> WATERSTORAGE TAIKS | i 5 E ) : <> WATER LINE FOR FIRE FH ON
! = : | SRS ] = 2 z - W - - — 4 <E> WATER LINE CONTINUES TO =
: : 3 & : : = i 8 - R S oy <E> 10,000 GALLON TANK
| <E> RESIDENTIAL i »
| COVEREDPATIO

S DOCUMLNT AMD THE IDEAS INCORPORATED HEREXN AL AN INSTRUVENT
OF PROFESSONAL SCRVICE, 1 THE PROPERTY OF OELTA CONSULTNG &
HGHEERNG AN 13 HOT T 6E USLD M WHOLE OR M PART FOR ANY OTHER
PROCT, WTHOUT THE WRITTEN AUTHORZATION OF DELTA CONSULTNG &
ENGMEERNG DELTA CONSULTHG & ENGNEERNG WLL NOT BE.

'RESPONS BLE FOR, OR LUAGLE FOR, LIAUTHORZED CHAIGES T0 OR USES OF
THESEPLANS  ALL CHANGES TO THE PLANS MUST BE 0 WRITING AND LIUST EE
‘SUBCONTRACTORS FORUSE NASSOCATION WITH THE ENTTLEDPROKCT 1T
‘SHALL BE THE USERTS SOLE RESPONS BUITY TO VERFY THAT THS ORAWMNG
REPRESENTS THE LATEST INFORMATION RELATIVE TO THE PROECT.

2 '
<E>WATER MAIN LINE A CONTINUES
TO <E> MAINTENANCE BLDG |
RARA

707-963-8456 + 707-963-8528 FAX

DELTA CONSULTING & ENGINEERING
OF ST. HELENA

1104 ADAMS STREET, SUITE 203 - ST. HELENA, CALIFORNIA 94574

<P> TANKS FOR LYVE SYSTEMTO
BE LOCATED INSIDE <E> SILOS

"<P> POND FILTRATION
AND PUMPING SYSTEM

<E>WATER
MAIN LINE B

=z
o
T =
S <5
L n
]
o &
=
=
= 10
w =
o o
LLl
(V)]
-}

OND FOR RECY
WATER STORAGE ™

APN: 039-030-023
PROJECT: 0160

REGUSCI WINERY
5584 SILVERADO TRAIL
NAPA, CA 94558

4 i iy st % ey : E Lip e : : i i . 55 o > ; | [ SUBJECT PARCEL:
** POND NOTES 3 i ’ | | REGUSCI SIMONE RANCH

1, POND LAYOUT SHOWN FOR USE PERMIT PURPOSES ONLY. APN 038-030-023
2. FINAL POND DESIGN SHALL BE AESTHICALLY PLEASING AND BLEND INTO THE EXISTING NATURAL FEATURES E = :
3. FINAL POND DESIGN TO BE BY OTHERS AND SUBMITTED AS A SEPARATE CONSTRUCTION PERMIT.

4. POND SHALL STORE A MINIMUM OF 1 AC-FT AND SHALL COVER APPROXIMATELY 0.25 ACRES.

UTILITY PLAN NOTES
7.ROUTING OF WATER AND WASTEWATER PIPING SHOWN IS APPROXIMATE.
| BOTH SYSTEMS ARE EXISTING AND EXACT LOCATIONS OF PIPING IS UNKNOWN,
2. LOCATIONS OF EXISTING UNDERGROUND WASTEWATER TANKS TANKS
| SHOWN ARE APPROXIMATE. EXACT GALLONAGE OF EACH TANK IS UNKNOWN,
| | 3. PROPOSED UNDERGROUND WASTEWATER TANKS REQUIRED FOR PROPOSED
WASTEWATER TREATMENT SYSTEM ARE NOT SHOWN ON THIS PLAN. EXACT
|| GALLONAGES AND LOCATIONS OF UNDERGROUND WASTEWATER TANKS SHALL ! % S : ! : !
| BE DETERMINED DURING CONSTRUCTION PERMITTING PHASE OF PROPOSED | : EEEDE ) P ; - =
| | WASTEWATER TREATMENT SYSTEM > X ¢ : g 323 s r R e
||| 4. SEE "WATER SYSTEM TECHNICAL REPORT" PREPARED BY T&BA(ZFFICE o | y 73 % 4 y : i . ATovEnwoBLocKs223 | E
. e

| 5. SEE "WASTEWATER FEASIBILITY REPORT PREPARED BY THIS OFFICE AND
SUBMITTED WITH THE USE PERMIT MODIFICATION FOR ADDITIONAL
INFORMATION ON THE PROPOSED WASTEWATER TREATMENT

SITE UTILITY PLAN




'DELTA CONSULTING & ENGINEERING
OF ST. HELENA i

N
47N
’\L_z:'—-":“\'

APPENDIX 3
Lyve System Information

Regusci Winery
Wastewater Feasibility Report



o 0
d4amog Mo S
= 0
@) q
[
AIV ﬂu
NIV adld 32\l paay \Aﬁ>dgu\ abpn)S P31VAILDY 31SOM _
1G] 109 0000°ST v 109 Q000'GT
RE g 432.53BiIp abpms

& N

=
L)

B310NYIS ag 0O -
oys dund juanjju




b WINERY & BREWERY
L Ve WASTEWATER TREATMENT SYSTEMS
WASTEWATER
TREATMENT
LYVE SYSTEM™ LS20 Module
FEATURES:

¢ Produces High-Quality
Effluent for Water Reuse

& Small Footprint

& Low Life Cycle Costs

¢ Award Winning Technology
& Full Performance Guarantee
{ Low O&M Costs

& Simple Installation

4 Easy Clean Membrane
Design.

¢ Remote Monitoring and
Operation Capabilities

o DESIGN CRITERIA
d Energy Efficient Design Flow ' < Up t0 8,000 gpd
¢ Full Operations and Influent BODs = <8,000 mg/L
Engineering Support Influent COD = <15,000 mg/L
Available Effluent BOD < 10 mg/L
Effluent TSS < 10 mg/L

SPECIFICATIONS — LS20 Module

10,500 Ibs.
460 V/3 Phase/60 Amps

Operating Weight
LYVE SYSTEMS offers several pre-engineered Power Requirements

packaged treatment systems for various size Dimensions = 67"Lx810"Hx55"W
wineries and breweries. Each system is able to Custom models available for higher strength influent
rapidly treat high-strength wastewater and wastewater.

provide superior quality effluent in a small Underground reactor model available (Model LS20-UG).

package. With remote monitoring capabilities
built into the system, minimal operator time is

required.

Www.lyvesystems.com ‘Info@lyvesystems.com 707-931-5228




LS20 MODEL INCLUDES 2014 Wine Industry Award for
I_pH_Adjustment System Wastewater Treatment

¢ Moving Bed Bio-film
Roughing Reactor (MBBR)

¢ Aeration Basin and Title
22 Ultrafiltration
Membrane Bio-Reactor
(MBR)

& Membrane CIP System

& Touch Screen Control
Panel

& Insurance, Delivery, Set-
Up and Commissioning at
Job Site

MONITORING & CONTROL SYSTEM

[ NEZ T ’ JBOMBLE L 00l FANSLL - alcri
G-ET RS | e
| i

r - : , | Each LYVE SYSTEM includes a web-based

o ? : monitoring and controls system equipped with a
camera for real time viewing. Each system can be

operated through a computer, smart phone, or

facility command center. Control system records

and displays:

Postae 1k KA

Tank Liquid Levels

DO Readings

Flowmeter Readings
Influent pH Level

TMP Readings
Membrane Flux Readings

o S &= o= o S

ADDITIONAL TREATMENT OFFERINGS:

Influent Screens, Equalization Tanks, Dewatering Press, Moving Bed-Biofilm

Reactors (MBBR); Dissolved Air Flotation (DAF) Systems, and Sludge Digesters. I Ve

Contact wayne@lyvesystems.com for inquiries. WASTEWATER

TREATMENT

.~ www.lyvesystems.com. Pty gt S T i ey PR 707-931-5228




State of California—Health and Human Services Agency

&AL California Department of Public Health
o)CDPH

Ron Chapman, MD, MPH
Director & Stale Health Officer

EDMUND G. BROWN JR.
Governor

October 24, 2012

Moon Seog Jang

President

Econity Co., Ltd.

2374-41, Jungbu-Daero, Yangji-Myeon, Cheoin-Gu,
Yongin-si, Gyeonggi-do, 449-825,

S. Korea

Subject: Conditional Acceptance of the ECONITY CF-Series membrane to comply
with California Water Recycling Criteria

Dear Mr. Moon Seog Jang:

The California Department of Public Health’s (CDPH) Recycled Water Committee has
reviewed a request, dated October 23, 2012, from MWH to consider the ECONITY CF-
series as an alternative filtration technology for compliance with the California Water
Recycling Criteria (Title 22), Section 60320.5. Accompanying the request was a report
entitled, “Assessing the Ability of the ECONITY CF-series Membrane Bioreactor to
Meet California’s Title 22 Water Reuse Criteria”, dated October 2012. The report
outlines findings from a study conducted at the inland Empire Utilities Agency Water

Reclamation Facility.

The ECONITY CF-series is manufactured by ECONITY Co. Ltd. and utilizes a high
density polyethylene (HDPE) microfiltration submerged hollow-fiber membrane. The
ECONITY CF-series membrane operates under vacuum pressure with an outside-in
flow direction and has a nominal pore size of 0.4 microns. The pores are shaped more
like a slit verse a circle due to the unique stretching method used in manufacturing.

Demonstration studies conducted using the ECONITY CF-series have satisfactorily
shown an equal degree of treatment and reliability as those technologies listed in Title
22. Based on a review of the materials submitted, CDPH grants conditional acceptance
of the ECONITY CF-series as an alternative treatment technology for recycled water
filtration applications, subject to the following conditions:

1. The turbidity of the filtered wastewater does not exceed 0.2 NTU more than 5
percent of the time within a 24-hour period; and does not exceed 0.5 NTU at

any time.

Division of Drinking Water and Environmental Management, Drinking Water Program, Recycled Water Unit
1350 Front St., Room 2050, San Diego, CA 92101
Telephone (619) 525-4022 (619) 525-4383 Fax

Internat Addrass’ www cdnh na anv




October 24, 2012
Mr. Moon Seog Jang
Page 2 of 2

2. Acceptance of this technology is contingent on it being complimented with a
disinfection process which is compliant with Title 22, Section 60301.230.

Conditional acceptance is specific to the ECONITY CF-series detailed in the report
dated October 2012 described above.

Review and approval of all proposed water recycling projects using the ECONITY CF-
series are provided through the Regional Water Quality Control Board's Water
Reclamation permitting process. CDPH local district offices will also review all
proposed water recycling projects using the ECONITY CF-series on a case-by-case
basis to confirm full compliance with all applicable treatment and reliability features
required by Title 22 for the specific treatment facilities.

If you have any questions regarding this letter, please contact Randy Barnard at (619)
525-4022 or via email at Randy.Barnard@cdph.ca.gov.

ely

Randy Barnard, P.E.
Recycled Water Treatment Specialist
Technical Operations Section

cc:  Recycled Water Committee

Zakir Hirani, P.E.,

Senior Engineer

MWH

618 Michillinda Ave. Suite 200
Arcadia, CA 91007




